%\ BRIDGEVIEW MFG. INC.

PULLDOZER

1810 1810XL 2410 2410XL

Operator, Assembly & Parts Manual

Last Updated: August 28, 2019

Bridgeview Manufacturing Inc.
P.O. Box 4
Gerald, Saskatchewan, Canada

SOA 1B0

Phone: 1-306-745-2711

Fax: 1-306-745-3364
Email: bmi@sasktel.net
www.bridgeviewmanufacturing.com



PULLDOZER

Your Authorized Dealer

Your Serial Number

The serial number is located on the back of the blade on the left side of the machine.

i
BRIDGEVIEW MANUFACTURING INC.



PULLDOZER

TABLE OF CONTENTS

1 INTRODUCTION ..ottt e e e s e e e nneeeenneeas 4
1.1  Safety PreCautiONS ........ccccccveiiiiiiieiece st 4
1.2 TranSPOITALION ....ccueiuiiiieiieieie ittt nb b 7

2 OPERATION ..ottt sttt ne e s 9
2.1 HItCh OPLONS ... 10
2.2 THIBS ittt bbbttt bbb b nre s 11
PR T I ¥ o o= (o] [PPSR 11
A 1T To [ @] o110 o USSR 12
2.5  TrenCher OPLION ... 13
2.6 GP'S OPLON......iiiiiiiiieieeiee sttt ne e nae s 15

3 ASSEMBLY & PARTS MANUAL ...ttt 16
3.1 Component Information (1810/2410) .........cccccveieiieiieie e 16
3.2, BOdy ASSEMDBIY ... 21
3.2 HydrauliCS ASSEMDIY .......ccoiiiiiiieiee e 29
3.4. Electrical ASSEMDBIY ........coveiiii 41
3.5, MISCEIIANEOUS ......oovieiicieciee e nee e 49
3.6. TrenCher OPLiON .......cccooiiiicce e 59
T I <o | SR 63

NOTES . ..ottt s bt eese et et e st e be st et e s e e te st et aneare e 73

ii
BRIDGEVIEW MANUFACTURING INC. e



1 INTRODUCTION PULLDOZER

17 INTRODUCTION

Thank you for purchasing a Pulldozer from Bridgeview Manufacturing. With the proper
operation and service as outlined in this manual, the Pulldozer will provide you with years
of trouble free operation.

This is a complete safety, operation and parts manual for the Pulldozer. The manual
covers in detail how to safely and effectively use your new machine. The procedures
outlined in this manual should be followed to ensure safe operation and longevity of your
machine. The parts and assembly manual covers all parts you may need to order in case of
accident or breakdown and how to install them. Please read completely through this manual

before beginning operation of your new machine.

SAFE
FIIRSTR)

1.1 Safety Precautions

Power Requirements:

The Pulldozer is designed to utilize the pulling power of a large four-wheel-drive
tractor. The following table shows the recommended drawbar horsepower required to use
each size Pulldozer. Pulling with too large a tractor risks damaging the machine, while too

small a tractor risks overloading and damaging the tractor.

Horsepower
18 Foot 250 - 400 HP
24 Foot 400 - 600 HP

4

BRIDGEVIEW MANUFACTURING INC. \i@



1 INTRODUCTION

Call Before You Dig:

Every time you dig in the ground, wherever it may be,

or damage to property if you hit any of the many buried cables,
conduits, gas or oil pipelines and/or other underground facilities
that serve our cities, towns, and rural areas.

Contact the nearest ONECALL (Call Before You Dig)
services for optimal diligence towards preventing damage to

underground infrastructure.

PULLDOZER

YOU DIG

Canada
Province Number Website
British Columbia 1.800.474.6886 http://www.bconecall.bc.ca/
Alberta 1.800.242.3447 http://www.albertalcall.com/
Saskatchewan 1.866.828.4888 http://www.sask1stcall.com/
Manitoba 1.800.827.5094 www.callb4udig.mb.ca/
Ontario 1.800.400.2255 http://www.onlcall.com/
Quebec 1.800.663.9228 http://www.info-ex.com/
United States
All states | 811 | http://www.call811.com/
TransCanada Pipelines
Canada 1.888.982.7222
United States 1.800.447.8066
5

BRIDGEVIEW MANUFACTURING INC.


http://www.bconecall.bc.ca/
http://www.alberta1call.com/
http://www.sask1stcall.com/
http://www.callb4udig.mb.ca/
http://www.on1call.com/
http://www.info-ex.com/
http://www.call811.com/

1 INTRODUCTION PULLDOZER

Hydraulic Systems:
Hydraulic systems store considerable energy. They are used to:
o lift and change the position of attachments
e operate hydraulic motors
e assist in steering and braking
Leaks from hydraulic systems are a serious hazard because of the high pressure and
temperature of the fluid contained in the system. Even fine jets of hydraulic fluid can burn
or pierce skin and tissue. Workers should:
e Never inspect hydraulic hoses with bare hands;
e Wear long sleeves, heavy gloves and safety glasses when checking for leaks;
e Follow the instructions (blade to be on the ground and no pressure in
hydraulic lines during maintenance) because the specific procedures for

servicing these systems are very important for one's safety.

Where appropriate, a properly qualified and certified mechanic should perform
repairs and maintenance.

Work should not be performed under raised hydraulic equipment.

6

BRIDGEVIEW MANUFACTURING INC. \i@



1 INTRODUCTION

1.2 Transportation

PUL

LDOZER

Check with local authorities regarding transport on public roads. Follow all

applicable laws and regulaions.

Note the transportation dimensions shown below:

1810 1810XL 2410 2410XL

Total Weight 18000 Ib 22000 Ib 24000 Ib 28000 Ib

Hitch Weight 6000 Ib 7600 Ib 7500 Ib 9000 Ib

Axle Weight 12000 Ib 14400 Ib 16500 Ib 19000 Ib
Transport Height 9-5" 10-5"
Transport Blade Clearance 2'-0" 2'-0"
Transport Width (Blade) 18'-5" 24'-5"
Transport Width (Tires) 14'-2" 22'-0"
Transport Length 26'-7" 26'-2"

When transporting the Pulldozer on public roads,

taken:

the following precautions should be

e Avoid transporting at night whenever possible

e Always ensure that the flashers and tail lights are clean and operational

e Always ensure that the Slow Moving Vehicle (SMV) sign is visible
e NEVER exceed speeds of 25 mph (40 km/h)

e DO NOT tow with a vehicle that cannot handle the massive weight of the Pulldozer

e Check for the oversize or overload permit with the athorities for transportaion on

public highways.

e Ensure that blade is fully lifted, level, and not in contact with the road (maintain a

safe level from the ground).

e Ensure that the trencher attachment (if installed) is fully retracted.

e Ensure that all safety locks are in place

e Ensure that the hydraulic hoses are properly secured (not dragging on the ground)

7

BRIDGEVIEW MANUFACTURING INC.



1 INTRODUCTION PULLDOZER

Transportation Locks:
Ensure that all the safety locks and pins are ON in the right position while
transporting. This will prevent the blade from accidentally falling during transport.
1. Blade lift lock (both sides) - swing over cylinder shaft
2. Tilt lock (both sides) - swing over cylinder shaft

3. Trencher lock - insert pin through hole

Figure 1.2.1: Shows the safety locks marked by arrows

8
BRIDGEVIEW MANUFACTURING INC. %?



2 OPERATION PULLDOZER

2 OPERATION

The Pulldozer land shaper operates as a dozer, scraper, grader, and V-ditcher (XL series)
all in one complete, efficient, and virtually indestructible package.

The Pulldozer is capable of reclaiming unproductive land to allow for more seeded
acreage. It can also drag dirt to elevate sloughs and potholes, level land, back-slope, clean
and contour existing ditches and drains to improve draining, and allow for sooner access
by seeding equipment.

When mated with a GPS leveling system, the Pulldozer is excellent at making
perfectly contoured fields for maximum drainage, or water retention.

Operators have reported 1 acre per hour of land reclamation, leaving it seed bed
ready.

The Pulldozer allows for up to 25 cubic yards of dirt movement over short distances
for the 24 foot unit, and up to 18 cubic yards for the 18 foot unit.

The retractable trencher allows for trenches up to 36" wide by 24" deep, while
leaving no windrow ridges to interfere with draining. This allows most farm equipment to
easily drive right over the trench on an angle.

Enjoy operating your new Pulldozer.

9

BRIDGEVIEW MANUFACTURING INC. ‘i@



2 OPERATION

2.1 Hitch Options

PULLDOZER

Your Pulldozer comes with a choice of two different articulating implement

hitches. Category 4 has draw pin sizes of 1-1/2 and 2" (interchangeable) and Category 5

has a standard draw pin size of 2-3/4".

Draw Pin Size (inches) Hitch Required Part NO
1.50 Flanged Bushing 27373
2.00 Category 4 * with 2" bushing installed, 2 Hole Pattern 27371
2.00 Category 4 * with 2" bushing installed, 3 Hole Pattern 27372
2.75 Category 5, 2 Hole Pattern 30128

The articulating joint reduces drawbar and draw pin wear thereby increasing the

life of drawbar. This hitch allows more control, especially with GPS navigation.

Also important is the hitch height. For maximum articulation, the hitch must be set

to the correct height based on your tractor's drawbar height as follows.

Holes Used Drawbar Height (inches)
1.2 20.50
2,3 18.25
3,4* 16.00
4,5 13.75
5,6 11.50

* Factory setting

For maximum articulation, a 3-5/8" clearance between the drawbar and hammer

strap is also recommended. This will allow for 35 degrees front to back and 40 degrees

side to side. This translates into a 10% grade (or 17 degree slope).

- NOTE: Exceeding this articulation range may damage or break the hitch -

10

BRIDGEVIEW MANUFACTURING INC.




2 OPERATION

2.2 Tires

PULLDOZER

Diamond tread tires provide excellent flotation characteristics and minimal soil

disturbance on packing and hauling applications. The speed and pressure on these tires

should not exceed 25 mph (40 km/h)) and 36 psi (250 kPa).
Check tire pressure and wheel torque on a regular basis.

Specifications 1810 2410
Tire Size 23.1-26, 12 ply 28L-26, 16 ply
Tire Type R3 Diamond Tread R3 Diamond Tread
Rim Size DW20A-26 DW25B-26
Tire Pressure 16 psi 24 psi
Wheel Nut Torque 280 ft-Ib 280 ft-Ib

2.3 Lubrication

There are several pivot points on your Pulldozer that require lubrication for

continuing performance. They are located in the following areas:

Location Interval
1 Blade Pivot Outside bushings 10 hours
2 Blade Pivot Center 10 hours
3 Lift Cylinder Facing towards top 20 hours
4 Lift Cylinder Facing towards top 20 hours
5 Axle Pivot Behind SMV Sign 10 hours
6 Hitch Each side of casting 20 hours
7 Trencher Pivot Bottom 10 hours
9 Wheel Hub Remove dust cap and 100 hours or

pack with grease seasonally

Grease using Mobil UNIREX EP2 GC-LB or equivalent.

11

BRIDGEVIEW MANUFACTURING INC.




2 OPERATION PULLDOZER

2.4 Blade Options

Efficient machine applications require the proper dozer attachments for the job at
hand. Dozers are used in a wide variety of construction and maintenance applications for
which a number of blade types have been developed. Soil characteristics, moisture content,
compaction, ambient temperatures and terrain are just some of the variables that will
influence proper blade selection for optimal dozing productivity.

Using the right blade for the job will result in fuel savings, higher productivity, less
wear tear on the tractor and a better finished product. Some dozer blades are designed for
a specific application, while others have a broader range of uses and are more often

employed. The Pulldozer comes with a choice of two blades.

1. Regular Blade: General purpose operation. It
has a penetration force of 1000 Ib/ft. This is the

factory standard. ~ e—

2. Notched Blade: More suitable for higher

penetration requirements. It can withstand

penetration force up to 2000 Ib/ft. Operators have
noted that this blade leaves the field in better

condition for immediate seeding.

NOTE: These blades wear over time. Contact your nearest Pulldozer representative to
order any additional blades.

12
BRIDGEVIEW MANUFACTURING INC. ‘i@



2 OPERATION PULLDOZER

2.5 Trencher Option

Trenching will drain your land fast; simply set the Pulldozer at ground level, and
lower the trencher unit to the required depth and go.

As the trench is cut the dirt flows to the sides and is drawn outward by the Pulldozer.
There is no windrow ridges of dirt left on the sides of the trench. As a result, your land will
drain faster and with no side ridges you'll be able to work through the trench with most

farm equipment. Operators report *smooth going" when crossing the trench at an angle.

Figure: Trencher in retracted position

Use the dirt from the trench to elevate low areas. When the Pulldozer is full simply
raise the blade to dump and level the dirt. The Trencher can keep cutting while the
Pulldozer is dumping and leveling.

The Trencher uses the full weight of the Pulldozer to keep it in the ground and
works when the ground is wet or dry. Hardened cutting edges ensure long life.

In retracted position the Trencher does not interfere with normal operation. The
trencher adds approximately 4,000 Ibs of weight to the Pulldozer.

NOTE: On standard machines, regular trenching can be done by tilting the blade to one

side, and lowering the tip into the ground.

13

BRIDGEVIEW MANUFACTURING INC. %?



2 OPERATION PULLDOZER

Figure: Trench after the operation with no wind row ridges of dirt left

Depth Penetration:
The trencher comes with a depth indicator showing the position of the trencher tip

relative to the blade tip. This allows the operator to set the required trenching depth.

Clean Depth Max Depth Width
18 Foot Up to 22" Up to 35" 36" wide
24 Foot Up to 28" Up to 42" 36" wide

Table: Depth Penetration for 2410 and 1810 Pulldozer

The maximum penetration of the trencher causes back
filling of the trench if the blade is in contact with the ground.
Lift the blade up for the regular trenching technique. For clean

trenching, use in the "green" range of the depth indicator.

Depth Indicator

14

BRIDGEVIEW MANUFACTURING INC. %?



2 OPERATION PULLDOZER

2.6 GPS Option

This GPS mounting tower kit (24763) is designed to be installed on any Pulldozer
where GPS functionality is desired. On new machines one mounting location is

provided: in the center of the blade behind the angle indicator.

Before starting, ensure that all required components are present:

ID# Description QTY
24761 GPS Mounting Tower 1
13806 3/8" x 1-1/4" Bolt 4
11667 3/8" Flat washer 4
10271 3/8" Serrated flange nut 4

The following tools are required to install this kit:
Lifting device

Impact socket, 9/16"

Hand wrench, 9/16"

Before installing the mounting bracket, install the GPS antenna to the top

(hardware is not supplied). Use the nuts and bolts to hold the tower in place.

GPS Mounting Tower
24761

3/8" x 1" Bolf 13806
3/8" Flat washer 11667
3/8" Serrrated flange nut 10271

A

Route the electrical wires to the tractor cab through the grommets located on the

rear and front bulkhead plates.

15

BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL

PULLDOZER.

3 ASSEMBLY & PARTS MANUAL

3.1 Component Information (1810/2410)

NOTE: ID Numbers and weights showed as 1810/2410, where different.

Blade Weldment
30525/30530
Weight = 7200/11000 b

Main Frame Weldment
30429/23331
Weight = 3150/3950 Ib

=

Hitch Weldment
30420/31170
Weight = 1800/1700 Ib

Axle Weldment
23334/23333
Weight = 2100/5400 Ib

Trencher Hitch Weldment
23335/31173

Trencher
23337/23336
Weight = 1100/1600 Ib

Weight = 2100/2000 Ib

J
o & | t\\

16
BRIDGEVIEW MANUFACTURING INC.




3 ASSEMBLY & PARTS MANUAL

PULLDOZER.

Safety Chain Pin
27224

Safety Chain Pin Bushing
27245

A
)

\
% J)/

—

Safety Chain Washer
27244

Lift Cylinder Safety Lock

R

22903 (A) / 23313 (B) / 23315 (C)

Tilt Cylinder Safety Lock Weldment
21228

Blade Pin Weldment
23338

Flasher Light Weldment
23339

Angle Indicator Bracket
31171 22908

BRIDGEVIEW MANUFACTURING INC.

17




3 ASSEMBLY & PARTS MANUAL

PULLDOZER.

Angle Indicator Axle Pivot (2410 S/N
PD1234 & Up)

Axle Collar Weldment
27199

30449

()

2410 Angle Indicator Cable Deflector
30454

1810 Angle Indicator Cable Deflector
30434

Trencher Safety Pin

Angle Indicator Arm
24060 22911 22136
P | )
,‘F“r:—"*”ﬁ
R {‘.‘"\' " l:,j
| t
5“L‘ﬁ I |
I

18

BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL

PULLDOZER.

Trench Depth Indicator Bracket
27200

Trench Depth Indicator Arm
22137

Trench Depth Indicator Linkage
23341

Blade Pin Collar
23342

Hitch Bulkhead Plate 1

Hitch Bulkhead Plate 2
23344

23343

;v_f\\,:_

Ry

iy
J
k i}

S ) ]ﬂ

Hitch Bulkhead Plate 3 (S/N PD1234 & Up)
30422

Hitch Bulkhead Plate 4 (S/N PD1234 & Up)
30424

Rear Bulkhead Plate

Rear Bulkhead Plate (S/N PD1234 & Up)

23345 30427
Q ° L °
© @
© Q[ Q

\\i‘; Q Q ®

\% \)

19
BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL

PULLDOZER.

Top Center Laser Mount Plate
24010

Upper Lift Cylinder Pin (2" x 12-9/16"): 22912
Lower Lift Cylinder Pin (2" x 11-9/16"): 22913
Trencher Pivot Pin (2-15/16" x 26-13/16"): 22099

\\\_ <
=

Blade Cutting Edge
Plain: 20428 x2 (4ft) / 20430 x3 (6ft)

Tires & Rims
See Section 3.2 i

Serrated: 21426 x2 (4ft) / 21427 x3 (6ft)

e e e’ ’ \
! — N
\::#jf— N
Articulating Hitch

Hub & Spindles
See Section 3.2 h

See Section 3.2 k

T

Spring Hose Holder
179671

Lights
21419 (Red) / 21420 (Amber)
21421 (Grommet) / 21422 (Pigtail)

Hydraulic Cylinder

A: 20488 (3x20" Tilt), 20807 (Seal Kit)

B: 23310 (5x24" Ball Style-Blade), 20808 (Seal Kit)
B: 20431 (5x24” Clevis Style-Blade), 20808 (Seal Kit)
B: 22729 (5x24” Tube Style-Blade), 20808 (Seal Kit)

C: 20431 (5x24" Trench), 20808 (Seal Kit)

Qs LA

20
BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

3.2. Body Assembly

NOTE: Parts may not be exactly as shown.
NOTE: Make sure you are aware of your serial number before ordering

a) Place the blade weldment upright on a stable level surface. Make sure the blade is

blocked appropriately for stability.

b) Using 1-1/2 x 5" bolts (20653), and hex nuts (20654) attach the hitch weldment (or
trencher hitch weldment) to the neck of the blade subassembly. Washers (20434) must

be placed one on each side of the blade and hitch plates.

Note: These bolts must be lubricated and torqued to 1800 ft-1b.

1-1/2" x &" BOLT (20653)
TORQUETO 1800 LB

FLAT WASHER (20434]
BOTH SIDES OF PLATE

1-1/2" NUT (20454)
@/ @
w3

DETAIL A
SCALET1:16

Figure 1 - Blade to hitch Attachment

¢) Lift the main frame weldment keeping it level and line it up with the mounting holes

on the blade subassembly.

21
BRIDGEVIEW MANUFACTURING INC. ‘ie“‘



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

NOTE: KEEP MAIN FRAME
LEVEL WHEN ATTACHING TO BLADE

Figure 2 - Main frame to blade alignment

d) Using the blade pins (23338), blade pin collars (23342), 1/2 x 4” bolts (15574), and
1/2” nylon lock nuts (10241), attach the main frame to the blade.

INSERT BOLT (15574) THROUGH HOLES ON
BLADE PIN AND BLADE PIN COLLAR AND
SECUREWITH 1/2" NYLON LOCKNUT(10241)

INSERT BLADE PIN
COLLARS(23342) ONTO BLADE
PINS ON INSIDE

INSERT BLADE PIN (23338)
FROM OUTSIDE TOWARDS
THE MIDLE

RIGHT HAND SIDE

Figure 3 - Main frame attachment

e) Place blocks under main frame in order to maintain its horizontal position.

22

BRIDGEVIEW MANUFACTURING INC. ‘(@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

f) Attach the axle weldment to the main frame. Slide the axle into the main frame from

the rear of the machine. Place the axle collar weldment onto the axle after sliding

through the main frame. Then secure the axle in place with four 3/4” x 2” bolts (21243)
and four 3/4” nylon lock nuts (10007).

Brackets both facing up
Flanges towards each other

3/4" Nylon lock nut
(10007)

3/4" x 2" Bolt
(21243)

Figure 4 - Axle alignment

23
BRIDGEVIEW MANUFACTURING INC. ‘ie“‘



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

g) Attach the axle weldment to the main frame. Slide the axle into the main frame from

the rear of the machine. Place the Angle Indicator Axle Pivot onto the axle after sliding

through the main frame. Then secure the axle in place with four 3/4” x 2” bolts (21423)
and four 3/4” nylon lock nuts (10007). (2410 S/N PD1234 & Up)

Brackets both facing up
Fanges towards eachother

/NUT (.750 Stover Lock)

Bolt (.750 x 2.00)

Figure 5 - Axle alignment

h) Assemble the hub and spindle:
e Insert rear bearing (3) into the hub housing. Install the seal (6) (with rubber lip to
the outside (as shown). Lightly tap into place with a rubber mallet.
e Pack bearings full of grease (Mobil UNIREX EP2 GC-LB). Run grease around the
inside of the hub with a spatula to fill the opening.
e Insert the spindle (2) as shown, with the shoulder up against the rear bearing.

e Insert front bearing (4), washer (9), and castle nut (8).

24
BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

e Rotate the spindle a few times and then repack with grease.
- REPEAT FOR SECOND HUB -

ITEM ID
NO. | NufBar DESCRIPTION QTY.
1 20676 16000 Ib Wheel Hub 1
2 20677 16000 Ib Spindle 1
3 20775 Wheel Bearing Inner (47867) 1
4 20776 | Wheel Bearing Outer (K39585) | 1
5 20777 Dust Cap 1
Q 6 20778 Hub Seal (CR38730) 1
/i 20779 Dust Cap Gasket 1
8 20780 Spindle CostINeFNUT (1-374™-12 1
9 20781 Spindle Washer 1
0] 20782 5/16" x 3-1/2" Cotter Pin 1
1 20903 5/16" x 3/4" Bolt (Y7) 4
2 21480 Cup Inner Bearing 1
13 21481 Cup Outer Bearing 1
14 22408 Stud 10
15 23721 Complete Hub 1

Figure 6 - Hub and spindle assembly

e Install both spindles to the axle using 3/4" x 6-1/2" (20787) bolts and nylon lock
nuts (10007).

e Tighten the castle nut until the bearings are tight, and then back off one notch. Fix
in place using the cotter pin (10).

e Install the dust cap (5), and gasket (7), using four 5/16" x 3/4" bolts (11).

3/4 x 6-1/2" Bolt
20787

3/4" Nylon Lock Nut—— !
10007

Figure 7 - Spindle to axle assembly

25

BRIDGEVIEW MANUFACTURING INC. Y?‘



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

i) Fasten the rim (21437 - 1810) - (21438 - 2410) to the hub using spherical washers
(21151) and wheel nuts (20783). The flat side of the spherical washers should contact
the surface of the rim with the spherical side against the wheel nuts.

NOTE: Valve stem towards outside.

fTire and Rim

" Wheel Nut
20783
P

—Spherical Washer
/ 21

Figure 8 - Hub and wheel assembly

Make sure that the tires are inflated to their correct pressure and the wheel nuts are
torque properly (see chart below). Remove the blocks from the main frame and allow the

frame to sit on the wheels.

BRIDGEVIEW MANUFACTURING INC.

Specifications 2410 1810
Tire Size 28L-26, 16 ply 23.1-26, 12 ply
Tire Type R3 Diamond Tread R3 Diamond Tread
Rim Size DW25B-26 DW20A-26
Part# (Tire and Rim) 20675 20900
Tire Pressure 24psi 16psi
Wheel Nut Torque 280 ft-1b 280 ft-1b

26



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

j) Bolt the angle indicator deflector 30434/30454 (1810/2410) onto the main frame with
a's” x 1-1/2” bolt, '42” flat washer on both sides of the deflector, and a %2 nylon lock

nut.

Pulldozer Angle Indicator Deflector

= | | B 8] | =

Vol Coy o=
Bolt {.500 x 1.50)

4%

Washer {0.500 Flat)
8X

Nut (.500 Nylon lock)
4%

\—Angle Indicator Deflector
30434/30454 (1810/2410)

Figure 9 — Angle Indicator Deflector

k) Bolt the articulating hitch to the front of the hitch subassembly using two 1 x 7-1/2"
NF Gr.8 bolts (21103), and Stover lock nuts (21104).
Set to the desired height (use closest setting):

Holes Used Drawbar Height (inches)
1,2 20.50
2,3 18.25
34* 16.00
45 13.75
5,6 11.50

* Factory setting

27

BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Make sure that the. lettering is on the top side. The Category 4 hitch has two
available pin sizes, 1-1/2" and 2". Install the desired size by removing the snap ring from

the bushing. Make sure that the bushing sticks out on the bottom.

Draw Pin Size (inches) Hitch Required Part NO
1.50 Flanged Bushing 27373
2.00 Category 4 * with 2" bushing installed, 2 Hole Pattern 27371
2.00 Category 4 * with 2" bushing installed, 3 Hole Pattern 27372
2.75 Category 5, 2 Hole Pattern 30128

* Comes supplied with both 1-1/2™ and 2™ bushings
Note: (21103) bolts must be torqued to 900 ft-1b.

1"x 7-1/2" Bolt
21103

~—Articulating Hitch

——1"Stover Lock Nut
21104

Figure 10 - Hitch installation (S/N PD1233 & Down)

Note: (21103) bolts must be torqued to 900 ft-1b.

1" x7-1/2"Bolt
21103
Safety Chain Pin

Articulating Hitch

1" Stover Lock Nut
21104

1/2" x 2-1/2" Bolt
10804

1/2" Stover Lock Nut
14393

Scafety Chain Washer
26712

Scfety Chain Bushing
26714

28

BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Figure 11 - Hitch installation (S/N PD1234 & Up)

3.2 Hydraulics Assembly

NOTE: Hydraulic cylinders must be attached at the top first then pulled down into
position. A hydraulic schematic will be attached at the back of the Hydraulics Assembly

Section.

a) Align the 5 x 24” eyeball-end cylinders (23310) with the cylinder attachment holes on
the blade subassembly (ports down, ram end to bottom). Insert upper cylinder pins
(22912) into the blade holes with a 2" flat washer (23304) installed on each side of the
eyeball and secure with 1/2" x 3-3/4" bolts (15397) and nylon lock nuts (10241).

1/2 x 3-3/4" Bolt
15397

U

pper Cylinder Pin
22912

1/2"' Nylon Lock Nut
10241

2" Flat Washer ‘-““\ "
23304
5" x 24" Cylinder

Eveball Ends
23310

Figure 12 - 5 x 24" cylinder attachment (top)

b) Install the lift cylinder safety locks to the main frame bushings. Slide the first half onto
one side, then slide the second half onto the other side, then line them up with each
other. Bolt the two halves together with the wear plate (23313) in between using three
1/2 x 2" bolts (10322) and nylon lock nuts (10241).

c) Pull the ram ends of the cylinders down (grease zerk facing up) and align with the
cylinder attachment bushings on the Pulldozer's main frame. Insert lower cylinder pins
(22913) through the main frame holes and cylinder end with a 2" flat washer (23304)

29

BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

installed on each side of the eyeball. Secure with 1/2" x 3-3/4" bolts (15397) and nylon

lock nuts (10241).
Grease zerk UP
2" Flat Washer
23304
1/2 x 3-3/4" Bolt
10362
1/2 x 2" Bolt
10822 e,

Lower Cylinder Pin
22913

Lift Cylinder Safety Lock A
22903
Lift Cylinder Wear Plate
23313

Liff Cylinder Safety Lock B
23315

Figure 13 - 5 x 24" cylinder attachment (bottom)

d) To install the two 3 x 20 hydraulic cylinders (20488), align the clevis on the barrel
end of the cylinder with the cylinder attachment hole on the top bar of the main frame

(ports down). Insert cylinder pin (10339) 1 x 2-7/8” through the clevis and cylinder
attachment hole. Secure with 3/16” x 2 cotter pins (11670).

30
BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

BARREL END OF CYLINDER
CLOSEST TO CENTER. INLET/OUTLET
FACING DOWN.

INSERT CYLINDER PIN (10337
INTO CLEVIS ANMD CYLINDER
ATTACHMENT HOLE.

Figure 14 - 3 x 20" cylinder attachment (top)

e) Pull the ram end of the cylinder down and align the clevis with the cylinder attachment
hole on the Pulldozer's axle. Align the tilt cylinder lock (21228) with the clevis hole.
Insert cylinder pin, 1" x 4-1/2" (20788), through the holes on the tilt cylinder lock,
clevis, and axle. Secure with 1” flat washers (14472) on outside of cylinder locks and

3/16” x 2” cotter pins (11670).

X 7
y

Tilt Cylinder Lock

3/16" x 2" Cotter Pin /'”'
1670 {

1" Spring Bushing
el *“—Cylinder Pin (20788)

23708 : '\
@ —1" Flat Washer
14472

Figure 15 - 3x20" cylinder attachment (bottom)

31

BRIDGEVIEW MANUFACTURING INC. CE



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

f) Install cylinder port fittings:
e Install 12MB-8MJ90 fittings to each port of the 5" cylinders
e Install 6MB-6MJ90 fittings to each port of the 3" cylinders
Leave the fittings loose until the hoses are connected, then rotate to the position that

works best for hose routing.

o

Yy

Figure 16 - Cylinder port fittings

g) Run hoses from cylinders to back of blade (see schematic at end of section). Install
fittings on bulkheads as shown.
NOTE: Do not install rear bulkhead plate until electrical wiring is complete.
Bulkhead is attached with 3/8 x 1-1/4"" (10253) bolts.

32

BRIDGEVIEW MANUFACTURING INC. ‘(@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Rear Bulkhead Plate
23345

8MJIBH-8 MUIT

SMJIBH-8 M0

3/8" x 1-1/4" Bolt

S/N PD1234 & Up

Rear Bulkhead Plate
30427

Figure 17 - Rear bulkhead fittings

33
BRIDGEVIEW MANUFACTURING INC. ‘(@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

h) Attach hoses to frame and blade using hose clamps.
2410
e 1/2" clamps on blade (x3), along bottom of main frame (x2), on the upright of the
main frame (x1), and on the front of the main frame upper cross member (x1)
e 3/8" clamps on rear of main frame upper cross member (x2)
1810
e 1/2" clamps with cable clamps on blade (x3), along bottom of main frame (x2), and
on the upright of the main frame (x1)

Clamp assembly Tilt cylinders
(2410 shown,

1810 has no clamps

——5/16" x 1-3/4" Boit
i—Cable ciomp (for electrical wire)
13629

—Stainless steel top plate
21725

—Plastic Holt Clamp
1/Z" Hose {21561)
3/8 Hose (22180)

—Bottom plate {21556)
NOTE: Welded to Pulldozer frame and biode

Figure 18 - Rear hose routing

34

BRIDGEVIEW MANUFACTURING INC. %eﬂ



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

e Tie any loose hoses together using zip ties or hose straps to complete the rear hose
routing.

e Do not fully tighten the clamps yet as some of them will need cable clamps attached
to the top.

e Cosmetically route the hoses while allowing enough slack to allow for the

movement of the machine.

35
BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

i) Run tractor hoses: (S/N PD1233 & Down)

e Attach hose fittings as shown below, tighten hoses to the bulkhead fitting, leave nut
loose between the bulkhead and the hitch hose.

Figure 19 - Hitch to tractor hose connection

ITEM NO. DESCRIPTION QTY.
1 8MJBH-8MJ45 4
2 Bulkhead Nut 4
3 Tractor Hose 4
4 Hitch Hose 4

e Insert hoses into the hole in the hitch, and run back to the rear bulkhead plate.
Connect to the fittings, then bolt the rear bulkhead plate on.
NOTE: Keep track of which hose is which.

Figure 20 - Front bulkhead assembly

e Loosely place the hoses in the grooves in 23344 (1). The plate should go between
the bulkhead flange and the nut.

e Place 23343 under 23344 in between the bulkhead flange and the nut so the
bulkhead fitting is clamped between the semi-circles on the two plates. Slide the
lower plate up until flush with the other plate. Tighten the nuts on the lower side.

36

BRIDGEVIEW MANUFACTURING INC. CE



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

o Bolt the assembled bulkhead plate to the hitch using 3/8 x 1" (13806) bolts.
NOTE: Do not do this step until after the electrical wiring is run.

o Install pioneer fittings (17379) to the end of each hose and mark with heat shrink.
= Green 1" runs to right tilt cylinder base/left tilt cylinder ram
= Green 2" runs to right tilt cylinder ram/left tilt cylinder base
= Red 1" runs to lift cylinder bases

= Red 2" runs to lift cylinder rams

S/N PD1233 & Down

37
BRIDGEVIEW MANUFACTURING INC. CE



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

j) Run tractor hoses: (Pulldozer S/N PD1234 & Up)

e Attach hose fittings as shown below, tighten hoses to the bulkhead fitting, leave nut

loose between the bulkhead and the hitch hose.

Figure 21 - Hitch to tractor hose connection

ITEM NO. DESCRIPTION QTY.
1 8MJBH-8MJ45 4
2 Bulkhead Nut 4
3 Tractor Hose 4
4 Hitch Hose 4

e Insert hoses into the hole in the hitch, and run back to the rear bulkhead plate.
Connect to the fittings, then bolt the rear bulkhead plate on.
NOTE: Keep track of which hose is which.

8MJBH-8MJ45

Front Bulkhead Plate 3
30422

Front Bulkhead Plate 4
30424

Figure 22 - Front bulkhead assembly

e Loosely place the hoses in the grooves in 30422 (1). The plate should go between
the bulkhead flange and the nut. Make sure the hoses go out at a 45 degree towards

the rear of the machine then loop to the front of the machine shown in the picture

below:

38
BRIDGEVIEW MANUFACTURING INC. ‘ie“‘



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

S/N PD1234 & Up

e Place 30422 under 30424 in between the bulkhead flange and the nut so the
bulkhead fitting is clamped between the semi-circles on the two plates. Slide the

lower plate up until flush with the other plate. Tighten the nuts on the lower side.

o Bolt the assembled bulkhead plate to the hitch using 3/8 x 1" (13806) bolts.

NOTE: Do not do this step until after the electrical wiring is run.

e Install pioneer fittings (17379) to the end of each hose and mark with heat shrink.
= Green 1" runs to right tilt cylinder base/left tilt cylinder ram
= Green 2" runs to right tilt cylinder ram/left tilt cylinder base
» Red 1" runs to lift cylinder bases

= Red 2" runs to lift cylinder rams

K) Bolt the spring hose holder (179671) to the front of the hitch as shown, using a 5/8"
flat washer (13975) and nylon lock nut (10364). Loop hoses around to front of hitch
and place in hose bracket.

39
BRIDGEVIEW MANUFACTURING INC. ‘i@



PULLDOZER.

3 ASSEMBLY & PARTS MANUAL

Pioneer Tip (8FB)
x4

8MJBH-8MJ45

i/v

HYDRAULIC LINE SCHEMATIC

Hose Length

PD1810 | PD2410
(inch) (inch) | QY
8 B A 74 106 2
@ B 98 130 2
T @ C 200 262 2
°© 0 D 25 55 2
= E 45 75 2
= % P 9 9 4
8MJ mv_ummz: G 1 %w 1 %@ 4
12MB-8MJ90 e
x4
o \P £
I A 8MJBH-8MJ90 A i
X2
I B B |
_J =
o) e
LIFT CYLINDER LEFT 6MB-6MJ90 LIFT CYLINDER RIGHT
x4
m MJBH-8MJT
X2

TILT CYLINDER LEFT TILT CYLINDER RIGHT

40

BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

3.4. Electrical Assembly

Serial # PD1309 & Down
a) Run main electrical cable (4-wire) through the hitch (see wiring diagram at end of

section). It will run alongside the hydraulic lines, through the front bulkhead cover
(using a grommet: 21428). Leave enough wire at the back for ease of making

connections. Both bulkhead covers can then be installed.

b) Install 7-pin junction box (13668) to back of blade. First, a hole needs to be drilled in
the junction box (see drawing) and then insert a grommet (23327) into it.

Run cable through the hole, and bolt the junction box to the back of the blade using
two 1/4" x 1" bolts (11810).

Split the end of the cable and separate the four wires. Attach a blue ring connector
(21455) to the end of each wire, and connect them to the posts (see wiring diagram).

Pull back any slack in the cable towards the front of the machine.

41
BRIDGEVIEW MANUFACTURING INC. ‘ie“‘



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

c) Connect the 7-pin trailer plug (12177) to the front of the

machine as per the wiring diagram.

d) Attach each flasher light assembly to the blade using a 3/4"
X 4-1/2” bolt (21460) and nylon lock nut (10007).
Install two cable clamps along the top of the blade on
each side, and attach using 3/8" x 3/4" bolts (11816) and
serrated flange nuts (10271).

<_3/8 RUBBER INSULATED CLIPS
_(10271) ATTACH WITH 3/4" BOLT(11816)
MAND 3/8" SERRATED FLANGED NUTS (10271)’

SAME ON BOTH SIDES

‘ \ _——3/4" x 4.5" BOLT (21460)

]' ——3/4" NYLON LOCK NUT
: (10007)

e N —FLASHER LIGHT
3 \~ ASSEMBLY.

&

Figure 23 - Flasher light assembly

Install 2 grommets (21439) into each arm as shown.

e) Route the flasher electrical lines to the box and wire them in as per schematic.

42
BRIDGEVIEW MANUFACTURING INC. CE



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

SAME ROUTE FOR OPPOSITE SIDE FLASHER

THROUGH FIRST 3/8" RUBBER
INSULATED CLIP

THROUGH SECOND 3/8" RUBBER
LINE EXITS FLASHER AT TOP OF
NIULATED CLIP FLASHER ASSEMBLY.

/ “‘k

Figure 24 - Flasher electrical routing

f) Route the tail lights electrical line and wire it in to the box as per schematic. Install a
grommet (21439) to the bottom of the right tail light bracket. The wire runs alongside
the hydraulic lines on the main frame. Run a second wire between the tail lights
through the main frame top tube. Install cap on N

junction box.

g) Install and wire all 6 lights (2 red - 21419, 4 amber -
21420). A 3 wire, 90 degree pigtail (21422) should be
plugged into the back of each light. A rubber grommet
(21421) must also be placed around each light.

Wire each pigtail to the cables as per the schematic.

Solder and apply heat shrink to each joint to ensure a
good connection.

Shove each light into the holes until the grommet is properly seated. It should be a
tight fit.

43
BRIDGEVIEW MANUFACTURING INC. ‘i@



PULLDOZER.

3 ASSEMBLY & PARTS MANUAL

Solder and heat shrink all connections

1Bk
Front — 2K IR Rear 2K R W
Right Right % BK
Flasher ﬁ Flasher “ W 14/2 Wire
(Amber) (Amber) 2410: 168" W
w 1810: 144" - .
W . * Right Brake
M Light
\\Q_U/, Blue Ring Oo::mgo«xw\/ W « [ :»mm&
m«l.@ @ @ !
@ _ Br o BK _ 14/2 Wire
/ 5 3/ 14/4 Wire © @ mem m,w
@ 2410: 324" G i
G 1Y 1810: 324" 1 G ® Bk s
@ W Bk
5 14/2 Wire W
7 PIN TRAILER PLUG i W W 1 2410: 270" (S/N PD1233 & Down) Bk R
-VIEWED FROM REAR- 2410: 250" (S/N PD1234 & Up) % Left Brake
| \ 5 | 1810:2 w Y M_xm_mﬁv
Yellow Ring Connection x 1— Y >~ Bk
To hitch Grommet in this hole
e s 2 e ﬁ 7/16"x1/16"
Legend
Bk = Black INTH \w._\wmw_ < ) To right flasher
Br = Brown ) 1810: 144" 7 3
M,\ Hm<<w:,0 1 Bk e ol O
= m 1 =
G = Green Bk |R w Toleftflasher Wi & To brakes
B xn.wmﬁ * ...................................... Printed: 2018-10-16
1=ty | kasher| ¥ ¥ llw e ed BRIDGEVIEW
3=L Tumn é (Amber) o | s reiame_|mmissin TTLE, PUTGOZET
m = Mo | Wiring Diagram - 10 Series
=K. lum SIZE
W = ._.>Q= A |owg : wiring Diagram
= AUX.

SCALE: N/A|

[ Page

44

BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Serial # PD1310 & Up

a) Run main electrical cable (4-wire) through the hitch (see wiring diagram at end of

section). It will run alongside the hydraulic lines, through the front bulkhead

cover (using a grommet: 21428 & 23327 for the rear bulkhead).
= S e* -

kkkkkk

h) Connect the 7-pin trailer plug (12177) to the front of the

machine as per the wiring diagram.

i) Attach each flasher light assembly to the blade using a 3/4"
X 4-1/2” bolt (21460) and nylon lock nut (10007).
Install two cable clamps along the top of the blade on
each side, and attach using 3/8" x 3/4" bolts (11816) and
serrated flange nuts (10271).

~—3/8 RUBBER INSULATED CLIPS
\_(10271) ATTACH WITH 3/4" BOLT(11816) .
\AND 3/8" SERRATED FLANGED NUTS (10271)

SAME ON BOTH SIDES
_——3/4" x 4.5" BOLT (21460)

——3/4" NYLON LOCK NUT
L« (10007)

—FLASHER LIGHT
ASSEMBLY.

Figure 25 - Flasher light assembly

45

BRIDGEVIEW MANUFACTURING INC. Y@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Install 2 grommets (21439) into each arm as shown.

J) Route the flasher electrical lines to the flasher light assembly and wire them in as per
schematic.

k) Route the tail lights electrical line and install a grommet (21439) to the bottom of the
right tail light bracket. The wire runs alongside the hydraulic lines on the main frame.

I) Install and wire all 6 lights (2 red - 21419, 4 amber -
21420). A 3 wire, 90 degree pigtail (21422) should be
plugged into the back of each light. A rubber grommet

(21421) must also be placed around each light.
Shove each light into the holes until the grommet is

properly seated. It should be a tight fit.

46
BRIDGEVIEW MANUFACTURING INC. ‘ie“‘



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Figure 26 - Amber light locations

———

2410 S/N PD1234 & Up

Figure 27 - Red light locations

47
BRIDGEVIEW MANUFACTURING INC. ‘i@



PULLDOZER.

3 ASSEMBLY & PARTS MANUAL

Pulldozer 1810/2410
Light Harness and Adapters

Serial Number PD1310 & Above

32250
Main Harness

Grommet
*3

32251
Amber Light Harmess

%
12177

7-Pin Trailer Plug o
Install after routing

TN //
T /,,.
.\. |/.
1 ._ ...
7 2
)]
_— |
Fany
T ]
“w./... 4 !
4, /
]
//,., N . \\

1 White ; - i
2 -
3 Yellow
4 Red
5 Green
& Brown
7 -

32251
Amber Light Harmess

ﬂi

32252
Red Light Harness

o]

48

BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

3.5. Miscellaneous

Grease Zerks:

There are 13 grease zerks installed on the Pulldozer that require grease before
operation. There are six located where the main frame attaches to the blade (1,2), one on
each end of the lift cylinders (3,4), one where the axle attaches to the main frame (5), and
two on the articulating hitch(6). There are also 2 more on the trencher pivot (7) if installed
on your machine.

Make sure all joints have sufficient grease.

A Vi >

49
BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

GREASE FITTING 1/4" SELF THREADING
(16364)

& /
S e

| I
hY
GREASE ZERK
1/8" 90 DEG PIPE THREAD
1-13/16" LONG (20670)
NOTE: SAME ON OPPCOSITE SIDE OF PULLDOZER

Figure 28 - Blade pin grease zerks

Grease Ierk 1/8" NPT T
(10270)

Figure 30 - Articulating hitch grease zerks (x2)

Scraper Blades:

50

BRIDGEVIEW MANUFACTURING INC. CE



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

After hooking up the Pulldozer to the tractor. Lift the blade off the ground and lock
it in place. Then attach two (1810) or three (2410) 6 foot cutting edges (20430) and two 4
foot cutting edges (20428) using the scraper blade bolts (1810 x 45 — 2410 x 57) (20448)
and 3/4” nuts (1810 x 45 — 2410 x 57) (20606). Attach the 4’ sections to the wings first,

then the 6’ sections to the center.

~SCRAPER BLADE BOLT
(20448)

4' CUTTING EDGE
(20428)

Figure 31 - 4 Foot scraper blade attachment

6" CUTTING EDGE (20430)

SCRAPER BLADE BOLT (204480
3/4" NUT ON OPPOSITE SIDE OF
CUTTING EDGE.

Figure 32 - 6 Foot scraper blade attachment

Operator's Manual & Serial Number:
Install the manual holder box (22409) to the back of the blade using 1/4" x 3/4"
bolts (11809), flat washers (11666) and serrated flange nuts (11812).

Install the serial number plate above the manual holder using 1/8" pop rivets.

51

BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Serial Number Plate
1/8" Pop Rivet

Manual Holder Box

Bracket 22409
Welded to blad
(Welded lablade) 1/4" x 3/4" Bolt
11809
1/4" Flat washer
116464

52
BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Angle Indicator (S/N 24986-up, PD1000-up):
Install the angle indicator bracket (31171) and the laser mount plate (24010) to
the top of the blade using six 3/8" x 1" bolts (13806) and serrated flange nuts (10271).

Angle Indicator Bracket
31171

3/8" x 1" Bolt
13806

Top Center Laser Mount Plate
24010

Bracket
3/8" Serralfg%fllqnge nut {(Welded to top of blade)

Assemble the angle indicator and install the cable to the top end.

Angle Indicator Bracket
31171

Angle Indicator Needle
24060

Angle Indicator Sticker

23724
3/4" Nylon lock nut

10007 \
Spring |
uny

Ball Joint End
22955

Brass Bushing

3/4" x 4" Bolt
15578

*5/8" Nut

10275

Clevis Kit
22957

Clevis

53
BRIDGEVIEW MANUFACTURING INC. %?



3 ASSEMBLY & PARTS MANUAL

Center and install decal (23724) onto indicator bracket
(31171)

Insert brass bushing (10005) into indicator needle (24060)
Install arm onto bracket using brass bushing, 3/4" x 4" bolt
(15578) and 3/4" lock nut (10007). DO NOT
OVERTIGHTEN - Arm must swivel freely

Install one end of the PTO cable through the slotted hole in
the bracket and insert the ball joint (22955) into the bracket
and tighten in place using two 5/8" nuts (10275)

Install the clevis end of the cable (22957) to the arm using
the supplied pin and cotter pin. NOTE: There are two
different holes, depending on which size machine you have.
Install one end of the spring (11787) into the needle, then
through the clip on the bracket

Leave the clevis jam nut loose until the final adjustment is

complete

54
BRIDGEVIEW MANUFACTURING INC.

PULLDOZER.

24 Foot
18 Foot




3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Angle Indicator (S/N 24901-24985):
Install the angle indicator bracket (22908) to the top of the blade using six 3/8" x
3/4" bolts (') and serrated flange nuts (10271).

3/8 x 3/4" Bolt
11816
3/8" Serrated Flange Nut
10271

Bracket
(Welded to top gf blade)

Assemble the angle indicator and install the cable to the top end.

Angle Indicator Needle

Angle Indicator Bracket

3/4" Nylon lock nut
10007 \

Brass Bushing
10005

Angle Indicator Sticker
22462

Ball Joint End .
22055
578" Nut
10275 3/4 x 4" Bolt
Cotter Pin Clevis Pin 15578
Clevis Kit Clevis
22057
55

BRIDGEVIEW MANUFACTURING INC. %?



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

e Center and install decal (22462) onto indicator bracket (22908)

e Insert brass bushing (10005) into indicator needle (22911)

e Install arm onto bracket using brass bushing, 3/4" x 4" bolt (15578) and 3/4" lock
nut (10007). DO NOT OVERTIGHTEN - Arm must swivel freely

e Install one end of the PTO cable through the slotted hole in the bracket and insert
the ball joint (22955) into the bracket and tighten in
place using two 5/8" nuts (10275)

¢ Install the clevis end of the cable (22957) to the arm
using the supplied pin and cotter pin. NOTE: There
are two different holes, depending on which size

machine you have.

e Leave the clevis jam nut loose until the final
adjustment is complete

Angle Indicator:
Loosely route the cable alongside the hydraulic hoses towards the back of the
machine. Install the eyeball and clevis of the cable as per the top side.
2410 20 ft Cable 23307
1810 15ft Cable 22958

56
BRIDGEVIEW MANUFACTURING INC. %e‘



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Angle Indicator (2410 S/N PD1324 & Up):

Loosely route the cable alongside the hydraulic hoses towards the back of the

machine. Install the eyeball and clevis of the cable as per the top side.

2410 20 ft. Cable 23307
2410 /N PD1234 & Up

Clamp the cable to the hydraulic hose holders on the main frame using a rubber
insulated cable clamp (13629).

57
BRIDGEVIEW MANUFACTURING INC. %?



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

Along the top of the blade, install a clamp to tie the cable down. Use a 3/8" x 3/4" bolt

(11816) and a serrated flange nut (10271).
e Cable clamp
= T 13629

e

—

B ST

If the indicator needle does not read "center” when the blade is perfectly level, it
can be adjusted by loosening the jam nut on one of the clevises and threading the clevis
either in or out. Start off with the dimension shown below then adjust accordingly.

Tighten the jam nuts when finished adjustment.

/_ Centered

=i
" B\
58

BRIDGEVIEW MANUFACTURING INC. CE



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

3.6. Trencher Option

NOTE: For machines with the optional trencher, the hitch section is replaced with a special
hitch. All other steps remain the same.

All following steps can be done at any time after the hitch is installed

a) Place the trencher arm underneath of the hitch, then lift it up into place and insert the
pin (22099). Lock the pin in place using two 3/4" x 5" bolts (10803) and Stover lock
nuts (11823). Lastly, install two 1/4" self-tapping grease zerks (16364) into the holes

in the pivot pipe. Fill with grease until pipe is full.

3/4" x 5" Bolt
10803

1428 Seli-Tapping Grease Lerk
16364

DETAIL A
SCALET:12

3/4" Stover Lock Nut
11823

Figure 33 - Trencher install

59
BRIDGEVIEW MANUFACTURING INC. \f@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

b) Place the indicator sticker (22209 - 18ft, 22078 - 24ft) onto the depth

indicator bracket (27200) with the arrow pointing up. Then install the
bracket to the tabs on the top of the hitch using four 3/8" x 1" carriage
bolts (15718) and serrated flange nuts (10271).

c) Install the depth indicator arm (22137) to the tabs on the top of the hitch using a 1/2" x

3-1/4" bolt and nylon lock nut. The arm should pivot freely.

1/2" % 4-1/2" Bolt
165674

Assembly Step 2

NOTE: Do not overdighten pivot joints i
They must mowve freely e\

w— 12" Serraled Flange Nul
) 10273

Depih ndicator Brac ker—\’r,-"' ndicator Linkage

Y 23340 gL/ 23341
Jhgs 3/8" Semrated Flange Nul /—Deplh indicator Arm
178N 10271 ANV 24NN 22137
N . AR N N\ / N )
. S % . - AL N 142" Nyl ok Mut
N o @, 3/8"x 1" Camage B\:.”AFJ}\ \\\, AN - d 0, / ,l"l y]Sl-'4L]nc u
by, 15718 { \ e, ° BN / B
R Wk 1/2"%3-1/4" Bolt
3 \ \RAY e
RN Do
N\ ., / S,
O YR
\\ \'\‘ S ) _ S
RS R
SOMAN S >
S N,
AN el SN~ DETAILB
e S SCALE T+ 8
\
N\, 7
b :45’3-
\522 ——Depih Indicator Linkage
5 /! N N 20738
. / N 22128
,E h \ “\\
N o ] S—1/2" Nylon Lock Nut
O\ N 10241

A Y
DETAIL C N 12 Flat Washer

\\
\u
11668
\'___.Z_. SCALE 118 68
\ -

Figure 34 - Depth indicator assembly

d) Install the depth indicator linkage (23341) to the welded on bolt on the ditcher (bushing

end) using a 1/2" flat washer (11668) and nylon lock nut (10241). Install the other
(slotted) end to the indicator arm using a 1/2" x 4-1/2" bolt (15574) and two serrated
flange nuts (10273) to clamp the linkage. Make sure that the arm can still pivot up and

down freely. The position within the slot will be set later.

60

BRIDGEVIEW MANUFACTURING INC. CE



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

e) Install 5" x 24" hydraulic cylinders (20431) with the ram on the ditcher side and the
ports down. Secure at both ends with a 1-1/4" cylinder pin (20688) and two 3/16"

cotter pins (11670).

Assembly Step 3

—Fitting (12MB - 8MJ50)

Cofter Pin (3/16"x 2')—>

\—Soferv Pin

N—5/16"x 2-3/4" Lock Pin
gl !

e s DETAIL D

SCALE1:8

f) Install 12MB - 8MJ90 fittings to each cylinder port, facing inwards and towards the
front of the machine. Install two 8MJBH - 8MJT bulkhead tee fittings to the plate as

shown, with the "tee" side towards the cylinders.

61
BRIDGEVIEW MANUFACTURING INC. CE



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

1/2" Hose, OAL 48", Ends: FJX-8FJX0
1/2" Hose, OAL 22", Ends: 8FJX-8FJX90
1/2" Hose, OAL 98", Ends: 8MB-8FJX

Fine tune pivotso that arow is at "0" when
the ditcheris touching the ground

Make sure safety lock
is in fransport position

DETAILE
SCALET - 4

Yelow heatshrink
Install longer piece on top hose (connecting to base)
Install shorter piece on bottom hose (connecting to ram]

SCALET -

g) Run the hydraulic hoses. Two 22" hoses run from the top bulkhead fitting to the base
end of the cylinders, and two 48" hoses run from the bottom bulkhead fitting to the ram
end of the cylinders. NOTE: The 90 degree ends connect to the bulkhead. Finally, two
98" hoses run to the hitch of the machine. Install pioneer ends (8FB) to each hose, and

yellow heat shrink marker (as shown).
h) Connect a tractor and charge the hydraulics. With the blade and the trencher tip both

touching the ground, set the depth indicator to read "0". Lift the trencher into transport
position and insert the safety lock (22136) and the lock pin (12050).

62

BRIDGEVIEW MANUFACTURING INC. \f@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

3.7. Decals
DECAL LIST:
All Pulldozers:

12228 Slow Moving Vehicle Sign 1
23724 Angle Indicator Decal (2013) 1

Red Reflector (2” x 97) 4

Yellow Reflector (2 x 9”) 8

Fluorescent Orange (27 x 97) 4

"Red/Green Option"
20938 FRONT BARRICADE LEFT "FIST /1" RED
20939 FRONT BARRICADE RIGHT "FIST /II" RED
20940 WHEAT FIST LEFT "FIST /1" RED
20941 WHEAT FIST RIGHT "FIST /II" RED
21604 FRONT BARRICADE LEFT "FIST /1" GREEN
21605 FRONT BARRICADE RIGHT "FIST /II" GREEN
21606 WHEAT FIST LEFT "FIST /1" GREEN
21607 WHEAT FIST RIGHT "FIST /II" GREEN
63

BRIDGEVIEW MANUFACTURING INC. ‘i@



3 ASSEMBLY & PARTS MANUAL PULLDOZER.
Model-Specific:
"1810"
23152 REAR AXLE 1810 "//{// PULLDOZER 1810 ///I" RED
23153 RIGHT HITCH, 1810 "FIST PULLDOZER 1810 \\\\" RED
23154 LEFT HITCH, 1810 "/l PULLDOZER 1810 FIST" RED
23157 REAR AXLE 1810 "I/l PULLDOZER 1810 //II" GREEN
23155 RIGHT HITCH, 1810 "FIST PULLDOZER 1810 \\\\" GREEN
23156 LEFT HITCH, 1810 "I/ PULLDOZER 1810 FIST" GREEN
"2410"
23142 REAR AXLE 2410 "/l/l PULLDOZER 2410 //II" RED
23140 RIGHT HITCH, 2410 "FIST PULLDOZER 2410 \\\\" RED
23141 LEFT HITCH, 2410 "/l PULLDOZER 2410 FIST" RED
23145 REAR AXLE 2410 "/l PULLDOZER 2410 //II" GREEN
23144 RIGHT HITCH, 2410 "FIST PULLDOZER 2410 \\\\" GREEN
23143 LEFT HITCH, 2410 "/l PULLDOZER 2410 FIST" GREEN
"1810XL"
23163 REAR AXLE 1810XL "///l PULLDOZER 1810XL //lI" RED
23161 RIGHT HITCH, 1810XL  "FIST PULLDOZER 1810XL \W" RED
23162 LEFT HITCH, 1810XL "//// PULLDOZER 1810XL FIST" RED
23158 REAR AXLE 1810XL "I/l PULLDOZER 1810XL //II" GREEN
23159 RIGHT HITCH, 1810 XL "FIST PULLDOZER 1810XL \\\" GREEN
23160 LEFT HITCH, 1810XL "/l PULLDOZER 1810XL FIST" GREEN
22209 DEPTH INDICATOR DECAL - 18 FOOT
"2410XL"

23146 REAR AXLE 2410XL "Il PULLDOZER 2410XL //II" RED
23148 RIGHT HITCH, 2410XL "FIST PULLDOZER 2410XL \\" RED
23147 LEFT HITCH, 2410XL "Il PULLDOZER 2410XL FIST" RED
23149 REAR AXLE 2410XL "///l PULLDOZER 2410XL /llI" GREEN
23150 RIGHT HITCH, 2410XL  "FIST PULLDOZER 2410XL \" GREEN
23151 LEFT HITCH, 2410XL "/l PULLDOZER 2410XL FIST" GREEN
22078 DEPTH INDICATOR DECAL - 24 FOOT

64
BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

INSTALLATION:

18 FOOT PULLDOIER BLADE
REPEAT FOR RIGHT SIDE

& 0
"WHEAT FIST"
_ c
AMBER REFL. L @
2" x 9" i
T 0
i
jéjo ) ) ) ) ) ofe G
24 FOOT PULLDOZER BLADE
REPEAT FOR RIGHT SIDE
"WHEAT FIST" ' = =
AMBER REFL. _
2" X 9Il .
— 23"—--
- - = ®) 0
)
,v’é 1 a1 T° G I *T° F—

65
BRIDGEVIEW MANUFACTURING INC. ‘ie“‘



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

" B PULLDOZER BLADE
REPEAT FOR RIGHT SIDE - _ -

23" (2410) “

( 10 ) CBLZaeUEIZl A, 7
s, ) 4
-
/Wmmmwmlm//f |
E" 1 8 G

2410 Main Frame Reflector

Repeat for Other
Amber Reflector Side
2" x 9”

Amber Reflector

2” X 9”
Repeat for
Other Side w

66
BRIDGEVIEW MANUFACTURING INC. SE“



PULLDOZER.

3 ASSEMBLY & PARTS MANUAL

PULLDOZER HITCH
REPEAT FOR LEFT SIDE

Q-
AMBER REFL.

2" % g"

RIGHT HITCH DECAL 29241 ____
(MODEL SPECIFIC) 33" (18 1)
PULLD OZER TRENCHER HITCH

REPEATFOR RIGHTSIDE

Q.ssd\mm/ 1 _ \u /°\ [a000. e—— °

AMBER REFL §

0000
}

Z

/P%E DECALIN2
EACH HALF ASCLOSE AS POSSIB
TO THE BRACKET

67

BRIDGEVIEW MANUFACTURING INC.



PULLDOZER.

3 ASSEMBLY & PARTS MANUAL

Red Reflector
2" x 9"

48.1250

79

A\

fA)

48,1250

SMYV Sign

i

_H 0 PP OZERE),

iz @ =S

/.Immoﬁ Decal

1
“—Florescent Orange

M.. x 0..
Split & Center Each Half—
2410 Axle
~— 64,0000 64.0000
Red Reflector SMYV Sign
2059
LN A A P\

L [P0 22T T D T

= =

= || 3

/’T_oﬁomoogf Orange

2"x 9"

68

BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

1810/2410 Light Bracket

Front View

Yellow Reflector
2" x 9Il

Rear View

Red Reflector
2" x 9"

Florescent Orange
2II X 9"

PULLDOZER
ANGLE INDICATOR

69
BRIDGEVIEW MANUFACTURING INC.



3 ASSEMBLY & PARTS MANUAL PULLDOZER.

PULLDOZER TRENCHER
DEPTH INDICATOR

24 Foot 18 Foot

- ASSEMBLY IS NOW COMPLETE -

70

BRIDGEVIEW MANUFACTURING INC. %?



3 ASSEMBLY & PARTS MANUAL PULLDOZER.
BOLT CLAMP LOADS
Sugaested Assamily Torque Values
USS/SAE GRADE 5 USS/SAE GRADE 8

DMAMETER TEHSIE PROOF Clap TORDUE TiEL PROOF CLaE ToRaE

& THREADS SREMTH LoD Loap Ay LUBHICATED STRENGTH LoD LoaD DRy LUBSACATED
FPER INCH M. F3l LB LE FTLB FTLE MiN. P35l LB LB FTLB FTLE
1420 120,000 2,100 220 8 63 150,000 1800 2,850 12 §
28 120,000 3,100 30 10 12 150,000 4,350 3,250 L 0
5/16-18 120,000 4450 M0 7 13 150,000 6300 4,700 24 18
24 120,000 4,500 3700 18 L] 150,000 ] 5.200 n n
16 120,000 6,500 4550 3 3 150,000 8,300 6,980 ] 35
4 120,000 1.450 5600 % 2] 150,000 10,500 1.800 50 B
1/16-14 120,000 0,050 780 Bl 1 150,000 12,800 0,550 0 50
20 120,000 10,100 1570 55 R 150,000 14,200 10,650 L] &
213 120,000 12100 2050 75 55 150,000 17,000 12,750 110 B
20 120,000 13,600 10.200 85 65 150,000 18,200 14,400 120 0
871612 120,000 15,500 11,600 11 a0 150,000 21,800 16,350 150 o
L 120,000 17,300 12,850 20 2 150,000 24400 18,250 170 130
Lo 120,000 19,200 14,400 150 o 150,000 27,100 20,350 210 160
L 120,000 21,800 15,350 170 13 150,000 30,700 23,000 240 180
3410 120,000 28,400 21300 0 20 150,000 40,100 30,100 380 280
16 120,000 31,700 23780 3w ] 150,000 44,800 33,500 420 kil
/88 120,000 39,300 29450 430 m 150,000 55,400 41,600 0D 450
L 120,000 43,300 32450 470 30 150,000 61,100 45,800 G670 500
) 120,000 51,500 33,600 &40 4 150,000 12700 54,500 oo a0
4 120,000 57,700 43300 TH 540 150,000 1,500 61,100 1.020 pii]

When using anii-seize, reduce the lbed chart reading by 20% to propery torque.
Aways lubricate and use lubed tomue values.

NOTES:

The above racommended assembly torques are offered a5 a quide only. Torque
specifications, especially for critical joints, should be determined under actual assembly
conditions due to the many variables involved which are difficult to predict and do
affiect the tomue-tension relaonship.

The above recommended clamp boads are based on 75% of the minimum specified
proof lnads for eath grade and size.

Torgques for Grades 5 and 8 were calulated based on
the following relationship:
T=RDFP
Where: T = Torque (ft )
[ = Nominal Diameter (in)
P = Clamp Load (i)
R = Tightening Coefficient
The valee of R & assumed to be equal to 20 for dry, unplated conditions and equal to

15 for lubricated, including plated, conditions. Acual values of R can vary between
05 and .35 for commany encounbered conditions.

FRACTIONSL MERSIREVENT
v o B | Wit | Wathcs
STRENGTH PRO0F LOAD STRENGTH MN. STRESS M. DIERETER SHE SOF
Caane APPLICABE S STRESS (P5) STRETS (P) rs) e e |1
GRS 4t 17 dameter B5,000 02,000 120,000 516 12 12
over 17 diameter o 14,000 B1,000 105,000 k1] e /16
1-1/2 diameater 116 |LE 11416
SAE Gr. B 4 1" diamater 120,000 130,000 150,000 172 34 374
B/16 | 1318 178
58 15716 15/16
. 4 1-178 1-1/8
Pounds 13 Inéh Pound Camversicn w1506 [1506
b 12 = inch b r T RET
Examgle: 9 b x 12 = 108 inch lb /8 1146 | 11106
1174|1178 1-1/8
138 |6 | 21116
12 | 2104 2-1/4
134 | 2578 2-5/8
r T T
214 | 3 318
Imparial has mads erted offort ide i informiation inits its & /2| 2A 314
peial made a concemte o provide scoursl o iniits catalog and on its website, however Imperial assumes no
responsbility for the accuracy of the information. All information publishod by Imperial in its catalogs, markoting Rersture, and on is 23/4 | 4178 &1/8
wobsito i provided "a= is” without wamanty, oxpressod or implied. :‘pmalmd its wondors discluim all warmanties, oxprossod or £ 4142 12 6

impled including. without limitation. waranties of marchantability a

fitriess for & particulsr purpose.

71

BRIDGEVIEW MANUFACTURING INC.




3 ASSEMBLY & PARTS MANUAL

FASTENER TORQUE CHARTS

PULLDOZER.

GUIDE FOR PREVAILING-TORQUE LOCK NUT ASSEMBLY TORQUES (CAD AND WAX, GRADE B, C,
AND GRADE G FLANGE NUTS) LOCK NUT STANDARDS FROM IFI-100 REQUIREMENTS

Terque-Tension Requiramanty

GRADE B GRADE £ GRADE G
REEMELY Az RESDMELY
ki3 CLamr Losn TorowE CLamF Loan Toraue Crawe Loap ToRalE
Threads P INcH ] Maox. Mri [E}] Max. T, ()] Tilax, T,
1/4=-20 2000 85" B 2850 125 a5 25850 5 i i
1/4-28 230 50 B 3250 125 a5 3350 e e
516=18 3350 150 = 4,700 1507 13 4,700 i 15™
362 3,700 1607 120 5.200 20 14 5200 Fi i 15
IB=18 490 il 145 6,950 i an 6,550 32 1
IB-24 5,600 prl 1& 7800 5 1 1500 33 2
e &,800 k) 4 9800 a 31 0L00 81 3
Tie-20 7,550 kL | 10,700 a3 31 10700 -1} a1
1/2-13 5,060 50 £ 13800 825 45 12800 BE 55
1/2-20 10300 825 s 14.440 0 50 A0 -0 54
21611 11,500 | & 16400 # )] 16400 120 [:h]
1812 13000 175 515 18,500 % L] 18300 132 BE
£/3-11 14500 55 b 2,30 125 50 20300 143 L4
L/B-18 16300 57 715 23,000 115 50 23000 5 115
4-10 1300 185 125 0,100 210 155 30100 1T 160
4-15 3300 185 120 3,600 210 155 33600 270 110
T/8-4 500 50 125 41,600 25 L] 41400 360 260
T/8-14 32400 i 20 45500 3125 5 45800 4 W
1-8 38,7100 i 1] 54,600 25 380 54500 530 410
1-11 42300 95 =0 5,150 450 380 59,750 — —
1-14 43,000 400 00 61,100 500 3825 1,100 1] 3w
1-1/8-1 42,100 404 ket £5,000 &35 454 £3.000 — —
1-1/8-11 47500 437 ki) TE800 &2 453 THA00 — —
1-1/4-1 53500 513 k1] 7,000 T34 573 BT 000 — —
1-1/4-11 54,100 247 a2 9,600 a2 5 85,400 — —
1384 £3400 £12 s 104,000 B0 ;1] 04,000 — —
1-3/8-11 12500 ] i ] 118,000 5 35 118,000 — —
11424 17500 145 L] 127,000 1078 gar 127,000 — —
1-1/2-11 &7,100 &7 ] 142,000 1,150 gar 2,000 — —

» [1zmp kads for the Graze B lock nuts ezual 75% of the bak proof kads spedfies for SAE J-429 Grade 5, =nd ASTM A-44% boils
[zm Inak for Grade © hack nuis e3usl 75% of the ok proof loads specifiss for SAE 1-429 Grade 8, a2 RS B-354 Graze BO bolls

»  IFI-100 2023 nal govam hock nuts sbowe 1°. The values shown in the chart =10 be wsad 25 3 midrangs quidaling

** Torgee values for 1/4" and 5/146" sizes are in inch 1b. AN other forque walues are in foot I,

METRIC TORQUE CHART FOR HEX HEAD CAP SCREWS

TORQUE CHART FOR STAINLESS STEEL CAP SCREWS

Newron M Foor Pousmes (sreaan) kil 18/B

Six Cuass | Zivc Puarm | Unpisten | 2w PLaTeD | UkFuamen [+ SizE IHIHLE PHeLE
Wax 0Am | 82 i 12 230 T b M0 it
vk EAm | 8z 81 53 138 4 &4l 17 121
Mex100PEh | 83 104 45 780 113 g2 27 198
MIx100PEh | 83 170 155 1275 1144 &t 70 20
MEx135Ph | 83 1) pET) 015 1735 WM | x:8 8
MEx100PEh | 83 1 5 pre] 1838 wa | 7
Wix150R;n | 83 510 450 |3 | 450 LR 52
Wix 100k | 83 &1 5210 a1 | o0 l,ﬂ!?g ?;!":l Ef;:
W18 | 83 &40 a0 05 | wws — : -
Mizx17sPm | 83 &1 0 gias | s ol | B R
Mizxlaspm | 8z T #10 1m | esas i‘“;;: g;i; g;ﬁ
Mi2x 150k | 83 T #30 gamn | s TN T
W4 % 2.00 Pich BE 14050 130 0800 53.78 THe-20 4150 oan
Midx150Rh | 83 1500 1E0 niw | mas i | sen | &
Wi 200Rih | 83 7150 % s | e o | oeen | 2an
WiBx250Rh | 83 a0 0 ww | nam aet2 | 130 | ez
M20x250Pn | B3 ann ma mw | M5 ainte | e | man
MIzx250Pn | B3 w00 5300 w@mw | wim sa1 | 13ea0 | 11
Ml4x3i00Pn | B3 M0 4700 sE00 | smm s | 1ame | 1m0
Wex1COPEh | 109 | 135 T T8z 1050 40 | 15820 | 15300
wex125Pmh | e | o 0 | s 41p | 15580 | 14900
Wiox150mmm | e | o 8810 sa3 | so0 Wes | 24300 | 23mo0
Mizx178Rizn | 19 | 1ean 1178 o5 | & e | 2420 | 2man
Midxioomzn | w9 | xan 0 s | e 14 35980 | 3o
wiex 2ok | e | oo w0 mw | nam .1 33500 | imnd

PHONE: 1-800-558-2808

BRIDGEVIEW MANUFACTURING INC.

FAX: 1-800-553-8769

72

(=

WEB: wwwi.imperialsupplies.com H



PULLDOZER \{?s

NOTES

73
BRIDGEVIEW MANUFACTURING INC. S



